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Section 1 Report summary

Nemko

Section1. Report summary

1.1  Applicant and manufacturer

Company name SOLiD

Address 800 Klein Road Suite 200
City Plano

Province/State TX

Postal/Zip code 75074

Country United States of America

1.2 Test specifications

FCC 47 CFR Part 27 Miscellaneous Wireless Communications Services

1.3 Statement of compliance

In the configuration tested, the EUT was found compliant.

Testing was performed against all relevant requirements of the test standard. Results obtained indicate that the product under test complies in full with the
requirements tested. The test results relate only to the items tested.

See “Summary of test results” for full details.

1.4 Exclusions

None

1.5 Test report revision history

Revision # Details of changes made to test report

REP011703-1TRFWL Original report issued
REP011703-1R1TRFWL  Corrections following TCB feedback
REP011703-1R2TRFWL  Updated EUT rated power
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Section 2: Summary of test results

Nemko
Section 2. Summary of test results
2.1 FCCPart 27 test results
Part Test description Verdict
§2.1033(c)(4) Modulation type Pass
§2.1049(h) 99% Occupied bandwidth Pass
§27.53(1) 26 dB Occupied bandwidth Pass
§27.50(j) Output power at RF antenna connector Pass
§27.50(j)(4) Peak to average power ratio Pass
§27.53(1) Conducted spurious emissions Pass
§27.53(1) Radiated spurious emissions Pass
§27.54 Frequency stability Pass

Note: None.
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Section 3: Equipment under test (EUT) details

Nemko

Section 3. Equipment under test (EUT) details

3.1 Sample information

Receipt date May 31, 2023
Nemko sample ID number PRJ0036472

3.2 EUT information

Product name C Band Radio

Model SOLiID O-RAN C-band Radio Unit
Part Number None

Serial number None

3.3 Technical information

Frequency band 3700-3980 MHz

RF power Max (W) Rated power: +24dBm max. per path
Supported bandwidths: 40, 80, 100 MHz

Type of modulation QPSK; 16QAM; 64QAM; 256QAM;
Power requirements AC/DC adaptor (120 VAC to 48 VDC)
Antenna information The EUT is professionally installed.
Antenna gain 5.5 dBi

Number of antennae 4 (correlated)

3.4  Product description and theory of operation

The radio unit (RU) is one of the components to configure the O-RAN C-Band mobile communication system. Four antenna ports are shared across the
frequency band.

3.5 EUT exercise details

A laptop computer was used to send test commands to EUT to force it to transmit the appropriate signal. Unit transmit the selected signal at full power. The
unit was tested using a conducted port. Radiated emissions were tested with the antenna ports terminated in suitable 50 Q loads.
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Section 3: Equipment under test (EUT) details

Nemko

3.6 EUT setup diagram

Port 1: Block
—
Port 2: test EUT:
port Radio Unit
Port 3: Block
Port 4: Block

Port 1

Port 2 EUT: - L
Radio Unit s

Port3

Port 4

Figure 3.6-1: Setup diagram
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Section 4: Engineering consideration

Section 4. Engineering considerations

Nemko

4.1 Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.

4.2 Technical judgment

None

4.3  Deviations from laboratory tests procedures

No deviations were made from laboratory procedures.
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Section 5: Test conditions

Nemko

Section 5. Test conditions

5.1 Atmospheric conditions

Temperature 15-30°C
Relative humidity 20-75%
Air pressure 860-1060 mbar

When it is impracticable to carry out tests under these conditions, a note to this effect stating the ambient temperature and relative humidity during the
tests shall be recorded and stated.

5.2  Power supply range

The normal test voltage for equipment to be connected to the mains shall be the nominal mains voltage. For the purpose of the present document, the
nominal voltage shall be the declared voltage, or any of the declared voltages +5 %, for which the equipment was designed.
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Section 6: Measurement uncertainty

Nemko

Section 6. Measurement uncertainty

6.1 Uncertainty of measurement

Measurement uncertainty budgets for the tests are detailed below. Measurement uncertainty calculations assume a coverage factor of K = 2 with 95%
certainty.

Table 6.1-1: Measurement uncertainty.

Test name Measurement uncertainty, dB
All antenna port measurements/ including OBW 0.55

Conducted spurious emissions 1.13

Radiated spurious emissions 3.78

AC power line conducted emissions 1.38

Supply Voltages 0.05%

Time 2.09%
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Section 7: Test equipment

Section 7. Test equipment
7.1 Test equipment list
Table 7.1-1: Equipment list

Equipment Manufacturer Model no. Asset no. Cal cycle Next cal.
EMC Test Receiver Rohde & Schwarz ESU 40 E1121 1year 24-Aug-2024
System Controller Sunol Sciences SC104V E1191 NCR NCR
Antenna, Bilog Schaffner-Chase CBL6111D 1763 2 years 01-Apr-2024
Antenna, DRG Horn ETS-Lindgren 3117-PA E1139 VOuU VOouU
Signal & Spectrum Analyzer Rohde & Schwarz FSW43 E1302 1year 23-0ct-2023
Signal & Spectrum Analyzer Rohde & Schwarz FSV3030 E1321 1 year 26-Sep-2024
Environmental Chamber Thermotron WP-605 $1033 1year 27-Jan-2024

Notes: N/A —not applicable
NCR — no calibration required
VOU - verify on use
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Section 8 Testing data

Test name FCC §2.1033(c)(4) Modulation Type
Specification FCC Part 27 Neka

Section 8. Testing data

8.1 FCC§2.1033(c)(4) Modulation type

8.1.1 Definitions and limits

(c) Applications for equipment other than that operating under parts 15, 11 and 18 of this chapter shall be accompanied by a technical report containing the

following information:

(4) Type or types of emission

8.1.2 Test summary
Test date June 8, 2024 Temperature 22°C
Test engineer Chenhao Ma, Wireless Test Engineer Air pressure 1001 mbar
Verdict Pass Relative humidity 62 %
8.1.3 Observations, settings and special notes

None

8.1.4 Test data

Bandwidth (MHz) Emission type
40 QPSK; 16QAM; 64QAM; 2560AM
80 QPSK; 16QAM; 64QAM; 256QAM
100 QPSK; 16QAM; 640QAM; 2560QAM

Table 8.1-1: FCC §2.1033(c)(4) Modulation type results
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Section 8 Testing data
Test name FCC §2.1049(h) 99% Occupied Bandwidth
Specification FCC Part 27 Nemko

8.2 FCC §2.1049(h) 99% Occupied Bandwidth and frequency ranges

8.2.1 Definitions and limits

§2.1049 (h) Transmitters employing digital modulation techniques—when modulated by an input signal such that its amplitude and symbol rate represent the
maximum rated conditions under which the equipment will be operated. The signal shall be applied through any filter networks, pseudo-random generators or
other devices required in normal service. Additionally, the occupied bandwidth shall be shown for operation with any devices used for modifying the spectrum

when such devices are optional at the discretion of the use.

8.2.2 Test summary

Test date June 1, 2023 Temperature 22°C
Test engineer Chenhao Ma, Wireless Test Technician Air pressure 1001 mbar
Verdict Pass Relative humidity 62%

8.2.3 Observations, settings and special notes

Selection of Port 2 was according to section 8.2.4 of this document.
Test method: ANSI C63.26 Section 5.4.4.

Spectrum analyzer settings:

Resolution bandwidth 1% - 5% OBW
Video bandwidth 3*RBW
Frequency span 2*0BW
Detector mode Peak

Trace mode Max Hold
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Section 8 Testing data
Test name FCC §2.1049(h) 99% Occupied Bandwidth

Specification FCC Part 27 Nem kO

8.2.4 Test data

OBW Declared Channel (MHz) Modulation 99% OBW (MHz)
40 MHz 3720 QPSK 38.013
40 MHz 3840 QPSK 37.935
40 MHz 3960 QPSK 37.939
40 MHz 3720 16QAM 38.020
40 MHz 3840 16QAM 38.000
40 MHz 3960 16QAM 37.994
40 MHz 3720 64QAM 37.968
40 MHz 3840 64QAM 37.954
40 MHz 3960 64Q0AM 37.918
40 MHz 3720 256QAM 37.850
40 MHz 3840 2560AM 37.979
40 MHz 3960 256Q0AM 37.902
80 MHz 3740 QPSK 77.613
80 MHz 3840 QPSK 77.631
80 MHz 3940 QPSK 77.593
80 MHz 3740 16QAM 77.675
80 MHz 3840 16QAM 77.774
80 MHz 3940 16QAM 77.758
80 MHz 3740 64QAM 77.501
80 MHz 3840 64QAM 77.478
80 MHz 3940 64QAM 77.497
80 MHz 3740 256QAM 77.481
80 MHz 3840 2560AM 77.621
80 MHz 3940 256QAM 77.558
100 MHz 3750 QPSK 97.789
100 MHz 3840 QPSK 97.708
100 MHz 3930 QPSK 97.771
100 MHz 3750 16QAM 97.496
100 MHz 3840 16QAM 97.730
100 MHz 3930 160AM 97.577
100 MHz 3750 640AM 97.659
100 MHz 3840 640QAM 97.776
100 MHz 3930 64QAM 97.620
100 MHz 3750 256Q0AM 97.843
100 MHz 3840 256QAM 97.704
100 MHz 3930 256QAM 97.935

Table 8.2-1: FCC §2.1049(h) 99% Occupied Bandwidth and frequency ranges results
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Section 8 Testing data
Test name FCC §2.1049(h) 99% Occupied Bandwidth
Specification FCC Part 27 Neka
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Testing data
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Section 8 Testing data
Test name FCC §2.1049(h) 99% Occupied Bandwidth
Specification FCC Part 27 Neka
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Section 8
Test name
Specification

Testing data
FCC §2.1049(h) 99% Occupied Bandwidth
FCC Part 27

Occupied bandwidth (99 %), TX: 3740 MHz, BW: SOMHz, MOD: 64QAM
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Section 8 Testing data
Test name FCC §2.1049(h) 99% Occupied Bandwidth
Specification FCC Part 27 Neka

Band n77 Bandwidth: 100 MHz
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Section 8 Testing data
Test name FCC §2.1049(h) 99% Occupied Bandwidth

Specification FCC Part 27 Nem kO

Occupied bandwidth (99 %), TX: 3750 MHz, BW: 100MHz, MOD: 640AM
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Section 8 Testing data
Test name FCC §27.53 (1) 26 dB Occupied Bandwidth
Specification FCC Part 27 Nemko

8.3 FCC §27.53 (1) 26 dB Occupied Bandwidth

8.3.1 Definitions and limits

((1) For base station operations in the 3700—3980 MHz band, the conducted power of any emission outside the licensee's authorized bandwidth shall not
exceed —-13 dBm/MHz. Compliance with this paragraph (I)(1) is based on the use of measurement instrumentation employing a resolution bandwidth of 1
megahertz or greater. However, in the 1 megahertz bands immediately outside and adjacent to the licensee's frequency block, a resolution bandwidth of at
least one percent of the emission bandwidth of the fundamental emission of the transmitter may be employed. The emission bandwidth is defined as the
width of the signal between two points, one below the carrier center frequency and one above the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

8.3.2 Test summary
Test date June 1, 2023 Temperature 22°C
Test engineer Chenhao Ma, Wireless test technician Air pressure 1001 mbar
Verdict Pass Relative humidity 62%
8.3.3 Observations, settings and special notes

Test method: ANSI C63.26 Section 5.4.3.

Measured data for information only. 26 dB bandwidth is required to facilitate spurious emissions testing. Included spectrum analyzer plots show the worst
case (highest) measured OBW for each channel bandwidth.

Spectrum analyzer settings:

Resolution bandwidth 1% - 5% OBW
Video bandwidth 3*RBW
Frequency span 2*0BW
Detector mode Peak

Trace mode Max Hold
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Section 8 Testing data
Test name FCC §27.53 (1) 26 dB Occupied Bandwidth

Specification FCC Part 27 Nem kO

8.3.4 Test data

OBW Declared Channel (MHz) Modulation 26dB OBW (MHz)
40 MHz 3720 QPSK 39.900
40 MHz 3840 QPSK 40.180
40 MHz 3960 QPSK 40.040
40 MHz 3720 16QAM 39.900
40 MHz 3840 16QAM 39.900
40 MHz 3960 16QAM 39.760
40 MHz 3720 64QAM 40.040
40 MHz 3840 64QAM 40.040
40 MHz 3960 64Q0AM 40.040
40 MHz 3720 256QAM 39.900
40 MHz 3840 2560AM 39.900
40 MHz 3960 256Q0AM 39.900
80 MHz 3740 QPSK 86.520
80 MHz 3840 QPSK 84.840
80 MHz 3940 QPSK 86.800
80 MHz 3740 16QAM 80.640
80 MHz 3840 16QAM 81.760
80 MHz 3940 16QAM 80.360
80 MHz 3740 64QAM 85.960
80 MHz 3840 64QAM 80.640
80 MHz 3940 64QAM 80.360
80 MHz 3740 256QAM 80.360
80 MHz 3840 2560AM 80.360
80 MHz 3940 256QAM 81.200
100 MHz 3750 QPSK 102.550
100 MHz 3840 QPSK 110.250
100 MHz 3930 QPSK 106.400
100 MHz 3750 16QAM 102.200
100 MHz 3840 16QAM 102.550
100 MHz 3930 160AM 102.550
100 MHz 3750 640AM 102.550
100 MHz 3840 64QAM 103.600
100 MHz 3930 64QAM 107.450
100 MHz 3750 256Q0AM 102.900
100 MHz 3840 256QAM 107.450
100 MHz 3930 256QAM 114.450

Table 8.3-1: FCC §27.53 (I) 26 dB Occupied Bandwidth results
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Section 8
Test name
Specification

Testing data
FCC §27.53 () 26 dB Occupied Bandwidth
FCC Part 27

(@emko
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Section 8 Testing
Test name FCC 27.50(j) Output power

Specification FCC Part 27 Neka

8.4 FCC 27.50(j) Output power

8.4.1 Definitions and limits

(j) The following power requirements apply to stations transmitting in the 3700-3980 MHz band:

(1) The power of each fixed or base station transmitting in the 3700—3980 MHz band and located in any county with population density of 100 or fewer persons
per square mile, based upon the most recently available population statistics from the Bureau of the Census, is limited to an equivalent isotropically radiated
power (EIRP) of 3280 Watts/MHz. This limit applies to the aggregate power of all antenna elements in any given sector of a base station.

(2) The power of each fixed or base station transmitting in the 3700-3980 MHz band and situated in any geographic location other than that described in
paragraph (j)(1) of this section is limited to an EIRP of 1640 Watts/MHz. This limit applies to the aggregate power of all antenna elements in any given sector
of a base station.

8.4.2 Test summary

Test date June 1, 2023 Temperature 22°C

Test engineer Chenhao Ma, Wireless Test Technician Air pressure 1001 mbar
Verdict Pass Relative humidity 62%

8.4.3 Observations, settings and special notes

Test method: ANSI C63.26 Section 5.2.4.5.

Spectrum analyzer settings:

Resolution bandwidth 1 MHz

Video bandwidth 3 MHz
Frequency span >=1.5*% OBW
Detector mode Peak

Trace mode Max Hold

This test was made across the conducted port and using a sensor power. An offset of 30 dB was added to the measurement to compensate the loss of the
external 30 dB attenuator. Interconnecting cable losses were included as a transducer factor in the spectrum analyzer.

The EUT has four ports which can transmit at the same time in a correlated way. Measurements on one antenna port are corrected for MIMO operation
according to the following equation:
Correlation factor = 10Log (N)
Where N is the number of ports. In this specific case, N = 4,
Correlation factor = 10Log (4) = 6.02dB
To select the measurement port, a quick power test was done. The four ports are similar, however, the port with maximum power was chosen to make all the
remaining tests.

Band Modulation oBW Channel Power Port 1 Power Port 2 Power Port 3 Power Port 4
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)

N77 QPSK 40 MHz 3840 6.98 8.98 8.87 6.89

N77 QPSK 80 MHz 3840 6.62 4.23 5.95 5.61

N77 QPSK 100 MHz 3840 3.54 4.54 3.2 3.63

Note: Port 2 was selected in the band, and it will be used to evaluate all the tests of this document.

The requirement is in terms of EIRP density in dBm/MHz. For informational purposes, total EIRP figures are included below based on the PAPR measurements
of section 8.5.
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Section 8 Testing
Test name FCC 27.50(j) Output power

Specification FCC Part 27 N em kO

8.4.4 Test data

Modulation OBW Frequency Measured MIMO Antenna Gain EIRP EIRP (dBm) (For
(MHz) (MHz) Power Density Correction (dBi) Power Density information

(dBm/1 MHz) Factor (dBm/1 MHz) only)

QPSK 40 3720 7.36 6.02 5.5 18.88 34.14
16QAM 40 3720 9.16 6.02 5.5 20.68 34.09
640AM 40 3720 7.27 6.02 5.5 18.79 34.30
256QAM 40 3720 7.84 6.02 5.5 19.36 34.24
QPSK 80 3740 7.05 6.02 5.5 18.57 33.83
16QAM 80 3740 6.48 6.02 5.5 18.00 33.86
640AM 80 3740 4.55 6.02 5.5 16.07 33.65
2560AM 80 3740 5.42 6.02 5.5 16.94 34.17
QPSK 100 3750 3.44 6.02 5.5 14.96 33.88
16QAM 100 3750 5.63 6.02 5.5 17.15 33.90
64QAM 100 3750 3.90 6.02 5.5 15.42 33.72
2560AM 100 3750 4.08 6.02 5.5 15.60 33.83
QPSK 40 3840 7.86 6.02 5.5 19.38 33.95
16QAM 40 3840 9.06 6.02 5.5 20.58 33.90
640AM 40 3840 7.40 6.02 5.5 18.92 33.99
256QAM 40 3840 8.12 6.02 5.5 19.64 33.93
QPSK 80 3840 3.99 6.02 5.5 15.51 33.62
16QAM 80 3840 6.62 6.02 5.5 18.14 34.03
640AM 80 3840 4.26 6.02 5.5 15.78 34.07
256QAM 80 3840 4.75 6.02 5.5 16.27 33.60
QPSK 100 3840 4.71 6.02 5.5 16.23 33.50
16QAM 100 3840 5.76 6.02 5.5 17.28 33.90
640AM 100 3840 3.54 6.02 5.5 15.06 33.49
256QAM 100 3840 3.49 6.02 5.5 15.01 33.60
QPSK 40 3960 9.15 6.02 5.5 20.67 33.46
16QAM 40 3960 10.28 6.02 5.5 21.80 33.58
640AM 40 3960 8.65 6.02 5.5 20.17 33.47
256QAM 40 3960 8.97 6.02 5.5 20.49 33.70
QPSK 80 3940 6.28 6.02 5.5 17.80 33.53
16QAM 80 3940 7.90 6.02 5.5 19.42 33.62
640AM 80 3940 6.07 6.02 5.5 17.59 33.62
256QAM 80 3940 6.04 6.02 5.5 17.56 33.59
QPSK 100 3930 5.67 6.02 5.5 17.19 34.33
16QAM 100 3930 7.31 6.02 5.5 18.83 34.32
640AM 100 3930 6.26 6.02 5.5 17.78 34.18
256Q0AM 100 3930 6.26 6.02 5.5 17.78 34.01

Table 8.4-1: FCC 27.50(j) Output power results
Note: EIRP power density (dBm/MHz) = Measured power density (dBm/MHz) + MIMO Correction (dB) + Antenna Gain (dB)

EIRP = average conducted power (dBm, measured in section 8.5) + antenna gain (dBi) + MIMO correction (dB)
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Section 8 Testing
Test name FCC 27.50(j) Output power

Specification FCC Part 27 Nem O

Average PSD, TX: 3720 MHz, BW: 40MHz, MOD: QPSK Average PSD, TX: 3840 MHz, BW: 40MHz, MOD: QPSK

MultiView = Spectrum . MultiView = Spectrum .
RefLevel 3400 d6m  Offset 300003 = RBW 1 VHz saL RefLevel 450 dim  Offset 3000 62 = RBW 192 6L
1460 SWT  ZO0m: e VBW 39z Mode Swesp Count200/200 At 1460 SWT  ZO0me e VBW 39z Mode Swesp Count 2007200
5o 5o
MI[1] 736 dEm| M1[1] 726 deém|
736 374 GHz| WB21991 GHz|
1 n :
e A SR NS IS S
[ il 1 i
5 dom \ 5 don 1
- ’\ ] 20 a8 ’J
225am ’ t | | 225 t |
A / — b 42 am L
[ Ead = R PN S MNYAL ]
| . 2 | I
60 sam 62 sum
[CF 3.72 GHz 208 pts. CF 3.84 GHz 208 pts. 9.48 MHz, Span 94.838 MHz
andy arature daviation from salf afignment, Cansider 0.2 40 additianal level uncertainty. [
Average PSD, TX: 3960 MHz, BW: 40MHz, MOD: QPSK Average PSD, TX: 3720 MHz, BW: 40MHz, MOD: 16QAM
Multiview = Spectrum B roview - spectum B
RefLevel 3400 d6m  Offset 300003 = RBW 1 VHz saL RefLevel 450 dim  Offset 3000 62 = RBW 192 6L
1460 SWT  ZO0m: e VBW 39z Mode Swesp Count200/200 At
5o

Count 2007200

MI[1] 9.15 dBm| M1[1] .16 dBm|
Ba7006 6He|  [” 725455 GHe|

M

T

B W

[

! L " J !

J k
205 . : § 20 cm 1 1 1
e S o soan M .
paiie ~ T B R N (S AN
50 g | | R ETS | |
&0 30 &0 2
[CF 3.96 Gz 208 pts 978 Wi, Span 01.818 Wiz |CF 3.72 GHz. 200 pts 9.51 Mz Span 05.05 Wiz
Temperature deviation from self alignment, Consider 9.2 4B additional level uncertainty. Heady luunus & Temperature deviation from self alignment, Consider 0.2 4B additional level uncertainty. Heady T =
Average PSD, TX: 3840 MHz, BW: 40MHz, MOD: 16QAM Average PSD, TX: 3960 MHz, BW: d0MHz, MOD: 16QAM
MultiView ®  Spectrum . MultiView * Spectrum .
Ref Level 54,00 dBm  Offset 3000 &5 = RBW 1 ¥z s6L Ref Level 3400 dim  Offset 3000 6= = RBW 1z s6L
1440 SWI  ZO1m: ® VBW 3z Mode Swesp Count 2007200 At Z01ms @ VBW 3z Mode Swesp
-

Count 2007200

ML[1] 906 dBm| MI[1])[ 1028 dBm
822730 GHe| 965 248 GHe|

= do i

= dor i

224 i t | ¢ 2t t | \
\
} 42 um -
e |V S |
Y .
| . 2 | I
52 o ' - 52 5om ' |
[CF 3.81 GHz 208 pts. 9.5 MHz, Span 95.0 Mz CF 3.96 GHz 208 pts. 9.5 MHz, Span 94.985 MHz.
arature daviation from self 2fignmant, Cansider 0.2 42 additional level uncertainty. [

warature deviation from seif alignment, Cansher 9.2 40 additienal level uncertainty.

O
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Section 8 Testing
Test name FCC 27.50(j) Output power

Specification FCC Part 27 Nem O

Average PSD, TX: 3720 MHz, BW: 40MHz, MOD: 64QAM Average PSD, TX: 3840 MHz, BW: 40MHz, MOD: 64QAM

MultiView ® Spectrum . MultiView * Spectrum .
RefLevel 2400 dBm  Offset 3000 42 = RBW 1 VHz SGL RefLevel 24.00 dEm  Offset 3000 &2 = RBW 1 VHz S
1360 SWT 300 me e VEW Wiz Mode Swssn Count 2004200 L4 SWI 300 me e VEW 3V Mode Suwasn Coumt 200200
u o
MI[1] 7.27 dBm| M1[1] 7.40 dBm|
730270 GHz| 824258 GHz|
10 1L 1o "‘
I G AU
| | ]
| | [ T
. | |
I ] l
22 com | | ! 22 aom | | !
| i i
I I
10 5am / b 10 0am .
P L Y . a ISP, R NS L ]
22 ! | s | |
o0 dom oo
[CF 3.72 GHz. 208 pts. 9.19 MHz, Span 941.92 MHz CF 3.8 GHz 208 pts. 9.19 MHz, Span 84.885 MHz_
erature deviation from self alignment, Consider 0.2 dB additional level uncertainty. Heady T ey erature deviation from self alignment, Cansider 0.2 dB additional level uncertainty. Heady T Ed

Average PSD, TX: 3960 MHz, BW: 40MHz, MOD: 64QAM

Average PSD, TX: 3720 MHz, BW: 40MHz, MOD: 256QAM

Multiview * Spectrum . MultiView * Spectrum .

RefLevel 3400 dbm  Offsel 3000 43 = RBW 1 vz
1440 SWI  301ms @ VBW ZMHz Mode Swesn
o

oL RefLevel 3400 dim  Offset 3000 d2 = RBW 1 vz 56
Count 200/200

Mode Sween Count 2007200

MI[1] 265 dém|
57025% GHe|

M1[1] 7.4 deém|

731508 GHe|

N N |

et

i
= do = dor !

I
2an I ‘ \ wan I | |
1
‘
-

3 | b
S A [ fin
AR W S U MR SR I R e
50 48m | | 1 1
60 aam &0 oom
T 3.96 GHz 208 pts .78 Mz, Span 94,705 Wiz |CF 3.72 GHz 208 pts 9.96 Mz, Span 04,625 Mz
Temperature deviation from self alignment, Consider 9.2 4B additional level uncertainty. Heady T & Temperature deviation from self alignment, Consider 0.2 4B additional level uncertainty. Heady T =
Average PSD, TX: 3840 MHz, BW: 30MHz, MOD: 256QAM Average PSD, TX: 3960 MHz, BW: 30MHz, MOD: 256Q0AM
MultiView ®  Spectrum . MultiView * Spectrum .
Ref Level 54,00 dBm  Offset 3000 &5 = RBW 1 ¥z S6L RefLevel 54.00 dBm  Offset 30,00 &5 = RBW 1 Mz s
1460 SWI  301m: @ VBW 3MHz  Mode Swesp Count 200/200 Ate 201 ms @ VBW 3Nz Mode Sween Count 2007200
o

ML[1] 8.12 dBm| MI[1] 8.97 dBm|
851637 GHz| 971613 GHz|
- i P ——— \
{‘ | ; A
| \ ] |
-10 -0 |
| I
I }| i 1
- l\ ! 20 a8 |
‘ \ ! |
20 <@m- i + + \ 20 <. ‘ + + \
| ‘
40500 ! 1 42 50m ! |
] h M ncd) Al et I .
‘50 <@ t + ‘50 <A t 1 -
[CF 3.8 GHz. 208 pts. 9.19 MHz, Span 94.947 MHz CF 3.96 GHz 208 pts. 9.18 MHz, Span 84.755 MHz
erature deviation from self alignment, Consider 0.2 dB additional level uncertainty. Heady T ey erature deviation from self alignment, Cansider 0.2 dB additional level uncertainty. Heady T Ed
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Section 8
Test name
Specification

Testing
FCC 27.50(j) Output power
FCC Part 27

Average PSD, TX: 3740 MHz, BW: 8OMHz, MOD: QPSK

MultiView *  Spectrum

RefLevel 3400 dbm  Offsel 3000 43 = RBW 1 vz

1440 SWI  301ms @ VBW ZMHz Mode Swesn

Average PSD, TX: 3840 MHz, BW: 8O0MHz, MOD: QPSK

oL Ref Level 34.00 dim
Count 200/200 A

MultiView * Spectr

Offset 3000 6= = RBW 1 VHz
14dm SwWT
o

SO1me & VBW 31z Mode Sween

Nem

(0]

s6L

Count 2007200

sarature deviation from seif alignment, Consider 9.3 4B additional level uncertainty. Ko
Average PSD, TX: 3940 MHz, BW: 80MHz, MOD: QPSK

MultiView *  Spectrum

RefLevel 3400 dbm  Offsel 3000 43 = RBW 1 vz
Z01ms @ VBW 3Nz

1440 ST Mode Sween
o

MiL]| 7,05 dem Mi[1]| 299 dem|
706524 GHe| 243791 GHe|
0 : 0
A T R Rt )
= b i e
‘ | l |
e | . a |
|
30 cam t t 20 cam | t
o | . ] e | \
bl B L R STI NTI A A SUV I AN TN
A e
e | | 50 5t 1
&0 30 &0 2
[CF 3. 71 GHz 126 pts. 19,1 MHz, Span 197.032 vz |CF 3.8 GHz 126 pts.

ot R =

Average PSD, TX: 3740 MHz, BW: SOMHz, MOD: 16QAM

. MultiView * Spectrum
soL RefLevel 3400 dim  Offset 3000 03 = RBW 1 VHz
Count 200/200 At 1468 SwWT Lms = VBW 30

Mode Sween

1971 Mz,

warature deviation from seif alignment, Cansher 9.2 40 additienal level uncertainty.

Ready

Span 157,078 Mz

Count 2007200

MI[1] 6.28 dBm| M1[1] 5.56 dBm)|
949 789 GHz| - 749 546 GHz|
b At i b Uiy I I Ia
- L if - ! \ — R |
‘ | |
. | | . ‘ !
s0an | | e |
oy i ’\ | | | oo \
Ay Aam il S e ¥
R P SN
sz ! } PP |
s s
[CF 3.9 GHz. 126 pts. 19,1 MHz, Span 193.963 MHz CF 3.7 GHz A27 pts. 19.42 MHz, Span 194.188 MHz
Temperature deviation frem self alignment. Consider 9.2 4B additional level uncertainty. Heady T &

Average PSD, TX: 3840 MHz, B

0MHz, MOD: 16QAM

MultiView *  Spectrum

RefLevel 3400 dbm  Offsel 3000 43 = RBW 1 vz

1440 SWI  301ms @ VBW ZMHz Mode Swesn
o

Average PSD, TX: 3940 MHz, BW: SO0MHz, MOD: 16QAM

MultiView =

oL Ref Level 34.00 dim
Count 200/200

Spectr

m
Offset 3000 6= = RBW 1 VHz

SO1me & VBW 31z Mode Sween

Temparature deviation {rom seif alignment, Cansider 0.3 dB additienal lavel uncertainty.

Memsuring

s6L

Count 2007200

sarature deviation from seif alignment, Consider 9.2 4B additional level uncertainty.

Ready

warature deviation from seif alignment, Cansher 9.2 40 additienal level uncertainty.
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[CF 3.8 GHz. A27 pits. 19.44 MHz, Span 194.435 MHz CF 53.91 GHz A27 pts. 19.44 MHz, Span 194.395 MHz
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Page 28 of 63




Section 8 Testing
Test name FCC 27.50(j) Output power

Specification FCC Part 27 Nem O

Average PSD, TX: 3740 MHz, BW: 80MHz, MOD: 64QAM Average PSD, TX: 3840 MHz, BW: SOMHz, MOD: 64QAM

MultiView ® Spectrum . MultiView * Spectrum .
RefLevel 2400 dBm  Offset 3000 42 = RBW 1 VHz RefLevel 23,00 dEm  Offset 3000 d2 = RBW 1 VHz S6L
mML[1] 4.09 dBm| MI[1] 4.26 dBm|
774 794 GHz| 875243 GHz|
) SRR FEN (S S ) VIS ST \
)
| l |
: \ - | k
van | I ‘ e / | |
|
;
DI N P T .
ZEDABN T T 50 <lim 1 1
[CF 3.71 GHz CF 3.8 GHz 126 pts. 19.37 MHz, Span 193.695 MHz

Mensuring

erature deviation frem self alignment, Consider 0.2 4 additienal level uncertainty. Heady lunuus &
Average PSD, TX: 3940 MHz, BW: 80MHz, MOD: 64QAM Average PSD, TX: 3740 MHz, BW: 8OMHz, MOD: 256QAM

Multiview = Spectrum B roview - spectum B
RefLevel 3400 dbm  Offsel 3000 43 = RBW 1 vz s6L RefLevel 3400 dim  Offset 3000 d2 = RBW 1 vz

1440 SWI  301ms @ VBW ZMHz Mode Swesn Count 200/200 Att 1460 SWT 1ms ® VBW 3VHz  Mode Sweep

o

Count 2007200

MI[1] 6.07 dBm| M1[1] 3.71 dBm)|
942 959 GHz| - 759779 GHz|
. B e i
o SN, PV o :
- | ‘ - ‘ |
. | | .
- [ - {
et I peA o] ’ SR
st | | I P | |
[CF 3.9 GHz. 126 pts. 19.37 MHz, Span 19 42 MHz CF 3.7 GHz 426 pts. 19.37 MHz, Span 193.702 MHz
Temperature deviation frem self alignment, Consider 0.2 dB additienal level uncertainty. Heady T 5 Temperature deviation frem seif alignment, Consider 0.3 40 additional level uncertainty. seasuriog . EENENEAER o
Average PSD, TX: 3540 Mz, BW: SOMHz, MOD: 256QAM Average PSD, TX: 3940 MHz, BW: SOMHz, MOD: 256QAM
MultiView ® Spectrum . MultiView * Spectrum .
RefLevel 2400 dBm  Offset 3000 42 = RBW 1 VHz SGL RefLevel 24.00 dEm  Offset 3000 &2 = RBW 1 VHz SGL
1360 SWT 300 me e VEW Wiz Mode Swssn Countz00/200 At e - VBW 2V Mode Seen
u

Count 2007200

ML[1] 4.75 dBm| MI[1] 6.04 dBm|
L8321 574 GHz| 976 643 GHz|
PRSI P Y VRV (Y I Rt T
o d 4 | o de

! \ | |

-0 \ -w T

e | | J \

r T "
SRSV U 5 IRy I P Ay
. | . . S N
[CF 3.8 GHz 126 pts. 19.41 MHz, Span 194.052 MHz CF 3.9 GHz 126 pts. 19.39 MHz, Span 193.895 MHz
erature deviation from self alignment, Consider 0.2 dB additional level uncertainty. Heady T ey arature deviation from selt alignment, Consider .2 40 additional level uncertainty. Heady T Ed
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Section 8
Test name
Specification

Testing
FCC 27.50(j) Output power
FCC Part 27

Nemko

Average PSD, TX: 3750 MHz, BW: 100MHz, MOD: QPSK Average PSD, TX: 3840 MHz, BW: 100MHz, MOD: QPSK

Multiview * Spectrum MultiView * Spectr

Ref Level 34.00 dm
1468

Offset 300052 = RBW 1 VHz

swT Ims ® VBW ZMHz Mode Swesp

Count 200/200

Ref Level 34.00 dim

Offset 3000 6= = RBW 1 VHz
301 ms @ VBW 3Nz

Mode Sween

s6L
Count 2007200

14dm SwWT
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Average PSD, TX: 3930 MHz, BW: 100MHz, MOD: QPSK
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Spectrum

Ref Level 34.00 dm

Offset 300052 = RBW 1 VHz
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s6L

| ol e S RN N
t i 50 90m t |
50 50m e
|CF 3.75 GHz 537 pts 2.5 Mz, Span 21172 Wiz |CF 3.81 GHz 537 pts 24,13 Mz, Span 214,27 Mz

warature deviation from seif alignment, Cansher 9.2 40 additienal level uncertainty.

Average PSD, TX: 3750 MHz, BW: 100MHz, MOD: 16QAM

MultiView =

Ref Level 34.00 dim

Spectrum

Offset 3000 6= = RBW 1 VHz

Ready

1468 SWT 301ms @ VBW 30z Mode Swesp Count 2007200 At 1408 SWT Ims e VBW 30z Mode Swesn Count 2007200
&5
M1[1] 567 dEm| Mi[1] 444 deém|
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0 o
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E et b ) " o - N
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50 som 50 3om
[CF 3.93 GHz 537 pts. 24.11 MHz, CF 3.75 GHz 536 pts. 24.37 MHz, Span 243.71 MHz.
Temparature deviation from seif alignment , Cansider 0.2 dB additional lavel uncertainty. Ready eneuing. INNERENN
Average PSD, TX: 3840 MHz, BW: 100MHz, MOD: 16QAM Average PSD, TX: 3930 MHz, BW: 100MHz, MOD: 16QAM
MultiView *  Spectrum . MultiView * Spectrum .
Rel Level 3400 dhm  Offset 3000 03 = RBW 1 vz soL RefLevel 3400 dim  Offset 3000 03 = RBW 1 VHz saL
SWT  301ms @ VBW 3WHz Mode Swesp

1468
o

Count 200/200

ML[1] 5.76 dBm|

301 ms @ VBW 3Nz

Mode Sween

Count 2007200
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30448 GHe|

920219 GHe|

= do

e
hed 8 T
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537 pts

34,73 Mz,

sarature deviation from seif alignment, Consider 9.2 4B additional level uncertainty.

Ready
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. P b I T RN s gl
50 dam
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Section 8 Testing
Test name FCC 27.50(j) Output power

Specification FCC Part 27 Nem O

Average PSD, TX: 3750 MHz, BW: 100MHz, MOD: 63QAM Average PSD, TX: 3840 MHz, BW: 100MHz, MOD: 64QAM

MultiView ® Spectrum . MultiView * Spectrum .
RefLevel 3400 dEm  Offset 3000 02 = RBW 1 VHz RefLevel 24.00 dEm  Offset 3000 &2 = RBW 1 VHz SGL
L8 SWI  Lme e UBW SWie Mode Sweep Gount200/200 e 1408 SWI  301me e UBW 3V Mode Swseo Count 2004200,
2
MI[1] 274 dEm| M1[1] 3.54 dBm|
760456 GHz| 200 400 GHz|
] e S RSN AT
F‘ ‘ I |
- I | | — I I ,‘
- I ‘ -
\
Ml L] P PN b
=50 S m— 1 T 50 <lim t 1
- -
[CF 3.75 GHz. 537 pts. 24.11 MHz, Span 241.148 Mz CF 3.8 GHz 537 pts. 24.44 MHz, Span 244.44 MHz_
erature deviation frem self alignment, Consider 0.3 4B additional level uncertainty. Measoring - INEREERER B erature deviation from self alignment, Cansider 0.2 dB additional level uncertainty. Heady T &

Average PSD, TX: 3930 MHz, BW: 100MHz, MOD: 63QAM

Average PSD, TX: 3750 MHz, BW: 100MHz, MOD: 256QAM

Multiview * Spectrum . MultiView * Spectrum .
RefLevel 3400 dbm  Offsel 3000 43 = RBW 1 vz

1440 SWI  301ms @ VBW ZMHz Mode Swesn
o

oL RefLevel 3400 dim  Offset 3000 d2 = RBW 1 vz

Count 200/200 Att 1adm SwWT 1ms® VBW 3z Mode Sween

Count 2007200

MI[1] 6.26 dBm| M1[1] 2467 dBm)|
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T T
20 i ! 20 cum i !
49 som | ! 42 cum
i I
T T BT e Wi rbensd NSV WSV Tt
.
50 <m- 1 t - ST B 1 1
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[CF 3.93 GHz. 536 pits. 24.11 MHz, Span 244.05 MHz CF 3.75 GHz 538 pts_ 24.16 MHz,
Tamparature dsviatian rom <aH alignment, Canskler 4.2 4B addKianal lavel uncartainty. ey N Tempsrature deviation from i alignment, Cans der 0.3 4B addRianal lavel uncartainty. Vemieo . WIEE
Average PSD, TX: 3840 MHz, BW: 100MHz, MOD: 256QAM Average PSD, TX: 3930 MHz, BW: 100MHz, MOD: 256QAM
MultiView ® Spectrum . MultiView * Spectrum .
RefLevel 3400 dEm  Offset 3000 02 = RBW 1 VHz SGL RefLevel 24.00 dEm  Offset 3000 &2 = RBW 1 VHz SGL
1468 SWI  ZO1ms = VBW 3Miz Mode Sweep Count200/200 At 301 ms ® VBW Mz Mode Swee
i

Count 2007200

ML[1] 3,49 dBm| M1[1] .26 dBm|
795 420 GHe| 932501 GHe|

.
. A i crrgene e o Heh 'l‘"#‘\”“-/"mr«.’(-M/ff\lA\‘l’wh'HV‘V\“‘ ,l‘
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. .‘ | . ‘ !
| \
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Uw,u_, 1
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S B . e
[CF 3.8 GHz. 537 pts. 24.13 MHz, Span 244.26 Mtz CF 3.93 GHz 538 pts_ 24.18 MHz, Span 244.838 MHz
erature deviation from self alignment, Consider 0.2 dB additional level uncertainty. Heady T ey erature deviation from self alignment, Cansider 0.2 dB additional level uncertainty. Heady T Ed
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Section 8 Testing
Test name FCC 27.50(j)(4) Peak to Average Power Ratio k
Specification FCC Part 27 Nem O

8.5 FCC 27.50(j)(4) Peak to Average Power Ratio

8.5.1 Definitions and limits

Equipment employed must be authorized in accordance with the provisions of § 27.51. Power measurements for transmissions by stations authorized under
this section may be made either in accordance with a Commission-approved average power technique or in compliance with paragraph (j)(5) of this section. In
measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

8.5.2 Test summary

Test date June 1, 2023 Temperature 22°C
Test engineer Chenhao Ma, Wireless Test Technician Air pressure 1001 mbar
Verdict Pass Relative humidity 62%

8.5.3 Observations, settings and special notes

Selection of Port 2 (Band n77)

Test method: ANSI C63.26 Section 5.2.3.4.

Spectrum analyzer settings:

Resolution bandwidth > OBW
Number of counts The necessary number up to stabilizes the measured
Trace mode Clear/Write

Where the channel bandwidth exceeds the largest supported bandwidth of the spectrum analyzer, discrete peak and average total channel measurements
were performed. In other cases, the PAPR is measured using the CCDF function of the spectrum analyzer.
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Section 8 Testing
Test name FCC 27.50(j)(4) Peak to Average Power Ratio
Specification FCC Part 27 Neka
8.5.4 Test data
OBW Declared Channel (MHz) Modulation PAPR (dB)

40 MHz 3840 QPSK 9.68

40 MHz 3720 16QAM 9.66

40 MHz 3960 16QAM 9.31

40 MHz 3840 640AM 9.72

40 MHz 3720 256QAM 9.82

40 MHz 3960 256QAM 9.84

80 MHz 3840 QPSK 10.23

80 MHz 3740 16QAM 10.21

80 MHz 3940 16QAM 10.36

80 MHz 3840 64QAM 9.85

80 MHz 3740 256QAM 10.07

80 MHz 3940 256QAM 10.38

100 MHz 3840 QPSK 10.11

100 MHz 3750 16QAM 9.95

100 MHz 3930 16QAM 10.10

100 MHz 3840 64QAM 10.20

100 MHz 3750 256QAM 10.04

100 MHz 3930 256QAM 10.03

Table 8.5-1: FCC 27.50(j)(4) Peak to Average Power Ratio results

Report reference ID: REP011703-1R2TRFWL

Page 33 of 63



Specification

Section 8 Testing
Test name FCC 27.50(j)(4) Peak to Average Power Ratio k
FCCpart27 Nemko

Band n77 Bandwidth 40 MHz

PAPR, TX: 3720 MHz, BW: 40MHz, MOD: OPSK

. MultiView = Spectrum .

s6L Ref Level 54,11 dem  Offsel 30,00 = ® RBW 500 kHe s6L
Count 2004200 At 348 SwT 1m:® VBW 3MHz Mode Swaep

PAPR, TX: 3720 MHz, BW: 40MHz, MOD: QPSK

MultiView =  Spectrum

Refl Level 54,11 dem  Offsel 3000 4% = RBW 520 tHe
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PAPR, TX: 3840 MHz, BW: 40MHz, MOD: OPSK

PAPR, TX: 3840 MHz, BW: 40MHz, MOD: QPSK

MultiView = Spectrum . MultiView = Spectrum .
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Section 8
Test name
Specification

Testing

FCC Part 27

PAPR, TX: 3720 MHz, BW: 40MHz, MOD: 16QAM

MultiView *  Spectrum

Ref Level 54.12 dBm
Att 3440
ToF

Offset 500002 = RBW 500 kHz

SWT Ims® VBW 20z Mode Sweep

FCC 27.50(j)(4) Peak to Average Power Ratio

s6L

Count 200/200
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Section 8
Test name
Specification

Testing
FCC 27.50(j)(4) Peak to Average Power Ratio
FCC Part 27

PAPR, TX: 3720 MHz, BW: 40MHz, MOD: 64QAM

MultiView *  Spectrum
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Section 8 Testing

Test name FCC 27.50(j)(4) Peak to Average Power Ratio k
Specification FCC Part 27 Nem O

PAPR, TX: 3720 MHz, BW: 40MHz, MOD: 256QAM PAPR, TX: 3720 MHz, BW: 40MHz, MOD: 256QAM
Multiview * Spectrum . MultiView = Spectrum .
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Testing
FCC 27.50(j)(4) Peak to Average Power Ratio

FCC Part 27

Section 8
Test name
Specification
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Section 8 Testing
Test name FCC 27.50(j)(4) Peak to Average Power Ratio
Specification FCC Part 27

PAPR, TX: 3740 MHz, BW: SOMHz, MOD: 16QAM

MultiView *  Spectrum
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Section 8
Test name
Specification

PAPR, TX: 3740 MHz, BW: SOMHz, MOD: 64QAM

MultiView *  Spectrum

Ref Level 54.43 dBm
Att
ToF

Offset 300022 = RBW 1 VHz

3440 SWT 1ms = VBW 3MHz

Testing
FCC 27.50(j)(4) Peak to Average Power Ratio
FCC Part 27
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Section 8 Testing
Test name FCC 27.50(j)(4) Peak to Average Power Ratio
Specification FCC Part 27

PAPR, TX: 3740 MHz, BW: SOMHz, MOD: 256QAM

MultiView *  Spectrum
Offset 300002 = RBW 1 VHz

SWT 1ms = VBW 3MHz

Ref Level 54.53 dBm
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